



CE-CERTIFICATE

CENTEXBEL
NB 0493

CENTEXBEL TYPE TESTING | CERTIFICATION REPORT N° jw2021_2024

According to test reports 24.02431.01 and 24.02432.01 dated 30/04/2024 and 07/06/2024, we confirm that the below mentioned item was tested at Centexbel with reference to EN 14041:2004+AC:2006 Resilient, textile and laminate floor coverings - Essential characteristics. The item shows:

EU fire classification: D_n-s1
Glued on a non-combustible substrate¹
Dynamic coefficient of friction: DS Dry slip resistance
Electrical behaviour:
anti-static floor covering body voltage: $\leq |2.0|$ kV
Compliance with content of pentachlorophenol: ≤ 5 ppm
Formaldehyde class: E1

¹ End use substrates of classes A1 or A2-s1,d0 (ISO 13238:2010 § 5.2.3)

Provided that it is properly applied.

The evaluation of this properties is based on evaluation scheme specified in EN 14041:2004+AC:2006 – Resilient, textile and laminate floor coverings - Essential characteristics .

These products come under the EU CPR 305/2011 directives for product safety.

Products fall under system 3 of assessment and verification of constancy of performance like declared by the manufacturer.

SAMPLE	% 100 PP CARPET (Showy super)
Company	Merinos Hali San. Tic. A.S.
	Çerkezköy Org. San. Bölğ. Yildirim Beyazit
	Mahallesi 7. Cad. No: 73
	59500 ÇERKEZKÖY - TEKIRDAG

Certificate No. jw2021_2024 is valid until 29/04/2029

Centexbel | Technologiepark 70 | BE 9052 Gent | Belgium, 7/06/2024

Inge De Witte, PhD
Certification Manager